



1472

| Parts List | | | | | | |
|------------|-------|-----------|--|-----|----------------------|----------|
| Ref | Class | Part | Description | Qty | Comment | Footnote |
| 1 | 113 | 850302A | 1 BOTTOM COWL, (Port) (Port) | 1 | | |
| 2 | | 854367001 | PLUG | 1 | | |
| 3 | 113 | 850301A | 1 BOTTOM COWL, (Starboard) (Starboard) | 1 | | |
| 4 | | 825318 | 3 SEAL, (44 Inches) | 2 | | |
| 5 | 10 | 821300 | 40 SCREW, (M6 x 40) | 4 | | |
| 6 | 10 | 824868 | SCREW, (M6 x 75) | 3 | | |
| 7 | 12 | 29245 | WASHER, (.281 x .500 x .060) | 2 | | |
| 8 | | 850684F | 1 FRONT HANDLE | 1 | | |
| 9 | 23 | 33589 | 1 BUSHING | 2 | | |
| 10 | 25 | 48462 | O-RING, (.614 x .070) | 1 | | |
| 11 | | 821942 | 3 PAWL | 1 | | |
| 12 | 12 | 69057 | WASHER, (.281 x .734 x .063) | 1 | | |
| 13 | 11 | 40136 | 6 NUT, (M6) | 3 | | |
| 14 | 10 | 821428 | 1 SCREW, (#10-16 x .625) | 1 | | |
| 15 | 54 | 822873 | CLIP | 1 | | |
| 16 | 87 | 856990 | 1 SWITCH, Trim | 1 | SN# 1B226999 & Below | |
| 16 | 87 | 896620001 | 1 SWITCH, Trim | 1 | SN# 1B227000 & Up | |
| 17 | 54 | 859359A | 2 RIGGING KIT (UPPER) | 1 | | |
| 18 | | NSS | NOT SOLD SEPARATE, Clamp-L | 1 | | |
| 19 | 10 | 821300 | 12 SCREW, (M6 x 12) | 2 | | |
| 20 | | NSS | NOT SOLD SEPARATE, Strap | 1 | | |
| 21 | | 859343 | FOAM | 1 | | |
| 22 | 54 | 850181 | 2 CABLE TIE, (11.5 Inch) | 2 | | |
| 23 | | 852361T | 1 COWL HANDLE | 2 | | |
| 24 | 13 | 29402 | 2 WAVE WASHER | 2 | | |